HBSTC

Test Report

Date :2020-06-02 Page 1 of 4
No. :HC20031052

Applicant(Code:01325315): Dongguan City Jiachuang Purification Technology Company Limited
Building D, No.11, Street 2, Hengling Industry Zone, Wentang, East
City, Dongguan, Guangdong, China

Description of Sample(s) : One submitted sample said to be Non-woven Face Mask 457 1.
Model: #JC-P3001

Sample(s) Received Condition(s): In plastic bag under
ambient temperature

Date Sample(s) Received : 2020-03-31

Date Tested : 2020-04-16 to 2020-06-02

Investigation Requested : 1. Bacterial Filtration Efficiency #HEBIE%ZE (BFE) %
— Staphylococcus aureusE = B EERE (ATCC 6538)

. Particulate Filtration Efficiency ffir i B33 (PFE) %

. Differential Pressure Z8 @ ACHaE 2=

. Flammability to Class 1 &AM

. Viral Filtration Efficiency 5588542 (VFE)%

(ST SRR VS IS )

LAU Yuk Kuen, Joey
Authorized Signatory
Chemical and Food Department
For and on behalf of
The Hong Kong Standards and Testing Centre Ltd.

In the event of any discrepancy between the English and Chinese versions of the text mentioned before. the English version shall prevail
to the extent of such discrepancy only.

The Hong Kong Standards and Testing Centre Limited E2FE R REROLERLAT
10 Dai Wang Street, Tai Po Industrial Estate, Tai Po, N.T., Hong Kong EE5 R A T X E£10%
Tel: +852 2666 1888 Fax: +852 2664 4353 Email: hkstc@stc.group  Website: www.stc.group
This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Limited.
For Conditions of Issuance of this test report, please refer to the overleaf and Website.
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Test Report

Date :2020-06-02
No. :HC20031052

Method(s) Used:

16 CFR 1610
ASTM F2101-2019 modified method

e

Test Resuli(s):

Page 2 of 4

ASTM F2100-2019 9.1 &ASTM F2101-2019
ASTM F2100-2019 9.3 & ASTM F2299-2017
ASTM F2100-2019 9.2 & EN 14683:2019 Annex C

1. Bacterial Filtration Efficiency 45 i@;E%3% (BFE) %
— Staphylococcus aureus$E= B EEHEEE (ATCC 6538)

Specimen(s) Non-woven Face Mask fE&5 A 1E
1 99.6%
2 99.4%
3 99.8%
4 99.9%
5 99.8%

Notes : - Control average ¥fERAHRYFHIE YL - 2032

- Mean particle size SEEHI{E : 3.3um

- Testing side JHIE{HE : Outside of specimenyME[

- Testing area JAISETY : 49 cm?

CFU

2. Particulate Filtration Efficiency #3883 (PFE) %

(0.1pm PSL ; Flow rate : 28.3 Litre/min)

‘Specimen(s) Non-woven Face Mask 45 1=
1 99.5%
2 99.6%
3 99.8%
4 99.4%
= 99.7%
Average 99.6%
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This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Limited.
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3. Differential Pressure ZZ 35 HAEE 1=

Specimen(s)

Non-woven Face Mask fE45 45 1=

4.7 mmH,0/cm?

3.8 mmH,0/cm’

4.5 mmH,0/cm?

3.5 mmH,0/cm?

1
2
3
4
P

3.7 mmH,0/cm?

Notes : - ImmH,0 =9.8Pa

- Air Exchange Pressure takes 5 masks for testing

4. Flammability to Class 1 T

Specimen(s) Non-woven Face Mask
RGOS

External surfacedNEHIEH -1 Did not ignited ;45 FAZL

External surface4 & Qs HE -2 Did not ignited ;& FAEL

External surface4 e HIEHH -3 Did not ignited J8 & ¥REL

External surface# N HIE A -4 Did not ignited ;85 FAEL

External surface¥ & I E -5

Ignited, but extinguished E[¥ARE » {8 0] & ZRJEH

Interior surface [NJ&HIE A -1

Did not ignited ;575 ¥AEL

Interior surface P9JE ;0I5 H -2

Ignited, but extinguished Z[¥AEE - {HE] 5 ZRIEH,

Interior surface A /& HIERTH -3

Did not ignited ;275 FAZE

Interior surface P& HIEE 4

Ignited, but extinguished B[FARE » {H T 5 ZRIEH

Interior surface [N & fllH -5

Ignited, but extinguished S[#AEL - {5 0] B ZAE

iy
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5. Viral Filtration Efficiency & 8852 (VFE)%

Specimen(s) Non-woven Face Mask
EHGMOE
1 99.3%
2 99.7%
3 99.3%
Notes : - Control average $fIE4E FYSEHE %) - 1834 CFU

- Mean particle size SEEHITE : 3.1um
- Testing side JEIELME] : 4MAl
- Testing area JHIELHEFT - 39.5 cm®

Photo(s):

*##%% End of Test Report *****
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Conditions of Issuance of Test Reports

TRFEREERCERLT (ATEHE) "245, SRS TRERNASES | MEZFRESNER. E2TERTHRERIR
MEEF . THRERSFLTEBERFHEA. EEHLE (L TOE "S5, ) BiE5.

All samples and goods are accepted by The Hong Kong Standards & Testing Centre Limited (the “Company”) solely for testing and reporting in
accordance with the following terms and conditions. The Campany provides its services on the basis that such terms and conditions constiture
express agreement between the Company and any parson, firm or company requesting its services (the “Clients”).

HE R R T A RS (AT EE CHE, ) | ALIEBAREEAAE, REEATEEES BENEZWFIR D THER

BT EARBRERFERENEERE. AT  SFTNEEATNUNSESHTTNRE  AESE. HEFEESHNNT T A HERE
o RIEEMEAAMN., 2RNERER  SUREEFEE  AADTORASEASREATSSHREED,

Any report issued by the Company as a result of this application for testing service {the “Report”) shall be issued in confidence 1o the Clients and
the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may not be used for
advertising or other unautharized purposes without the written consent of the Company. The Clients to whom the Report is issued may, howevar,
show or send 11, or a certified copy thereof prepared by the Company to kis customer, supplier ar other persons directly concerned. The Campany
will not, without the consent of the Clients, enter into any discussion or correspondence with any third party concerning the contents of the Report,
unless reguired by the relevant governmental authorities, laws or court orders.

FEREEIT R ERrY. R ERER | FHREELIAATERES  TO09E4 . t TENE N EEY ThEsfam,
The Company shall not be called or be liable (© be called to give evidence or testimony on the Report in a court of law without its prior written
consent, unless required by the relevant governmental autherities, laws or court orders.

FRIFmEL M ECEHEFRE  SHESAHAREANRE  TERRILE,
The Report refers only to the sample tested and does not apply to the bulk, unless the sampling has been carried out by the Company and is stated
as such inthe Repart,

WFELEHEREUTESEER | ZLFRAWEREHET | oo EERE ol EnEIEE,
In'the event of the improper usa the report as determined by the Company, the Company reserves the right to withdraw it, and to adopt any other
additional remedies which may be appropriate.

FOTAEEMEETISEMNER SRS TRESHHELT SRR,
Sample submitted for testing are accepted on the understanding that the Report issued cannot form the basis of, ar be the instrument for, any legal
action against the Company.

WEREFEASPLMEAREANEE  RETEEEIM R TRH RS RSN EIEAREE  =OTEFan,
The Company will not be liable for or accept responsibility for any loss or damage howsoever arising from the use of information contained in any
olits Reports or in any communication whatsoever about its said tests or investigations.

FREEZREFREFNINHEECERAARAS  SROAERTARERNERTEEAELT,

Clignts wishing to use the Reportin court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample for testing.

FHAERTHEFBENCETLATRATIF. FITELEEEEEEN  LANENRENREN R HiERAn, — Bl iR
ROERFME , SUSANERBWERE, £AELT  TLATT4RECANERBNNIERES, Bl n R E M S ATaEER LR
BEE  FALFEEMEDATOTAREETET | 2F (ETER ) SEEEE. AmiEs. BigRs. SEEESNERES, B A4
. HESE. tEATNEMERNE. BREE. B (SEEZ ). ESENERENEREENEELAE,

Subject to the variable length of retention time for test data and report stored hereinto as to otherwise specifically required by individual acereditation
authorities, the Company will only keep the supporting test data and information of this test report for a period of three years, The data and informatian
will e disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we provide any data and information which
has heen disposed of after the retention period. Under no circumstances shall we be liabla for damages of any kind, including (but not limited to)
compensatory damages, lost profits, lost data, or any form of special, incidental, indirect, consequantial or punitive damages of any kind, whether
based on breach of contract of warranty, tort (including negligence), product liability or otherwise, even if we are infarmed in advance of the possibility
of such damages.

HEHER DG TEBB R wivw. stc.groupZil, MEE—SHRTSHERLTEERS | SREL TS,
Issuance records of the Report are available an the internet at www.stc.group. Further enguiry of validity or verification of the Reports should he
addressed to the Company.




Dongguan City Jiachuang Purification
Technology Company Limited

Confirmation Letter

Date : 5th June 2020

We hereby certify that the three-layer brand DM Premium (Non-In
packaging) and DBX (Individual packaging) are produced for this
company and comply with the STC Test Report (No: HC20031 052).
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